

試驗報告

報告號碼：KV-08-00317X

頁數：1 OF 2

日期：97年01月30日

敦信科技有限公司

高雄市楠梓區清豐二路306巷30號5F

本實驗室依照委託單位之要求,根據委託單位所提供之樣品敘述如下：

樣品名稱：Terminal Box

- (1) ABS+PC 塑膠
- (2) 迫緊頭矽橡膠
- (3) 迫緊頭帽蓋
- (4) O-RING 矽膠
- (5) Nylon 夾緊爪

顏色：黑

本實驗室依照委託單位之要求,根據委託單位所提供之樣品進行試驗,結果如下：

委託試驗項目：加速耐候測試

試驗方法：ASTM G154-00a^{e1} Standard Practice for Operating Fluorescent Light Apparatus for UV Exposure of Nonmetallic Material

測試結果：一如附頁所示

收件日期：97年01月09日

試驗日期：97年01月09日~97年01月29日

----- 1 -----

本報告若有提供規範值時,該規範要求值僅供參考,合格之判定以委託單位實際要求為準。

顏瑞旗
報告簽署人

TW 5772868

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放,請注意此條款列印於背面,亦可在www.sgs.com中查閱。將本公司之義務,免責,管轄權皆明確規範之。除非另有說明,此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可,不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、竄改皆屬非法,違犯者將會被依法追訴。

試驗報告

報告號碼：KV-08-00317X
頁數：2 OF 2
日期：97年01月30日

試驗設備：

名稱	廠牌	型號	序號
加速耐候試驗機	QUV	QUV/SE	06-13885-73-SE

實驗室環境條件：

環境溫度：25±3°C
相對濕度：55±20%RH

試驗條件：Lamp：UVA340nm

實際照度：0.77W/m²/nm
循環：(1) 8小時照光：黑板溫度：60±3°C
(2) 4小時冷卻：黑板溫度：50±3°C
試驗時間：360小時

- ### 試驗結果：
- (1) ABS+PC 塑膠：表面無粉化、裂痕、異常等現象
 - (2) 迫緊頭矽橡膠：表面無粉化、裂痕、異常等現象
 - (3) 迫緊頭帽蓋：表面無粉化、裂痕、異常等現象
 - (4) O-RING 矽膠：表面無粉化、裂痕、異常等現象
 - (5) Nylon 夾緊爪：表面無粉化、裂痕、異常等現象

-----oOo-----

本報告若有提供規範值時，該規範要求值僅供參考，合格之判定以委託單位實際要求為準。

顏瑞旗

報告簽署人

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告是遵循本公司訂定之通用服務條款所製作發放，請注意此條款列印於背面，亦可在 www.sgs.com 中查閱。將本公司之義務，免責，管轄權皆明確規範之。除非另有說明，此報告結果僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。對本報告內容或外觀之任何未經授權之變更、偽造、篡改皆屬非法，違犯者將會被依法追究。

TW 5772869